
Multiple files are bound together in this PDF Package.

Adobe recommends using Adobe Reader or Adobe Acrobat version 8 or later to work with 
documents contained within a PDF Package. By updating to the latest version, you’ll enjoy 
the following benefits:  

•  Efficient, integrated PDF viewing 

•  Easy printing 

•  Quick searches 

Don’t have the latest version of Adobe Reader?  

Click here to download the latest version of Adobe Reader

If you already have Adobe Reader 8, 
click a file in this PDF Package to view it.

http://www.adobe.com/products/acrobat/readstep2.html




 
 
 
 
 


CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 


 
 
 
 
 
 
 
 
 
 


 
[...]
C. Special Provisions .................................................................................................................... 16 


1. Reopener Provisions........................................................................................................... 16 
2. Special Studies and Additional Monitoring ....................................................................... 17 
3. Best Management Practices and Pollution Minimization .................................................. 19 
4. Other Special Provisions .................................................................................................... 21 


 
Tables 


Table 1. Discharger Information ........................................................................................................... 1 
Table 2. Discharge Location.................................................................................................................. 1 
Table 3. Administrative Information..................................................................................................... 2 
Table 4. Facility Information................................................................................................................. 5 
Table 5. Beneficial Uses of Receiving Waters ...................................................................................... 8 
Table 6. Production-Based Mass Emission Limits & Technology-Based Concentration Limits ....... 11 
Table 7. Effluent Limitations for Toxic Substances............................................................................ 12 
Table 8. Storm Water Runoff Allocation ............................................................................................ 12 
Table 9. Ballast Water Allocation ....................................................................................................... 12 
Table 10. Selenium Mass Emission Limitation..................................................................................... 13 
Table 11. Effluent Limitations for Storm Water Outfalls ..................................................................... 15 
Table 12. Supplemental Effluent Limitations for Storm Water Outfalls .............................................. 15 
Table 13. Receiving Waters and Effluent Selenium Characterization Study Tasks and Schedule ....... 18 
Table 14. Cyanide Action Plan.............................................................................................................. 21 
Table 15. Copper Action Plan ............................................................................................................... 21 
 
 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


 4 


Attachments 


Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map.................................................................................................................. B-1 
Attachment C – Process Flow Diagram.................................................................................................. C-1 
Attachment D – Federal Standard Provisions......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP)...................................................................E-1 
Attachment F – Fact Sheet.......................................................................................................................F-1 
Attachment G – Regional Standard Provisions, and Monitoring and Reporting Requirements 


(Supplement to Attachment D) .................................................................................... G-1 
 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Limitations and Discharge Requirements  5 


I. FACILITY INFORMATION 


The following Discharger is subject to the waste discharge requirements as set forth in this Order: 


 Table 4. Facility Information 
Discharger Tesoro Refining and Marketing Company 
Name of Facility Tesoro Golden Eagle Refinery 


150 Solano Way 
Martinez, CA 94553 


Facility Address 


Contra Costa County 
Facility Contact, Title, Phone No. Peter Carroll, Environmental Engineer  (925) 335-3497 
Mailing Address 150 Solano Way, Martinez, CA 94553 
Type of Facility Petroleum Refinery 
Average Facility Flow (2004-2009) 4.1 million gallons per day (MGD) 


 
II. FINDINGS 


The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 
Regional Water Board), finds: 


A. Background.  Tesoro Refining and Marketing Company (hereinafter Discharger) currently 
discharges under Order No. R2-2005-0041 (hereinafter previous permit) serving as National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA0004961.  Order No. R2-2005-
0041 was amended by Order No. R2-2010-0056 that implemented site specific objectives for 
cyanide, and by Order No. R2-2010-0057 that amended requirements for selenium.   The 
Discharger submitted a Report of Waste Discharge dated March 1, 2010, and applied for reissuance 
of its NPDES permit to discharge treated wastewater and storm water from the Tesoro Golden 
Eagle Refinery.  The Discharger’s discharge is also currently covered under Order No. R2-2007-
0077 (NPDES Permit CA0038849) that superseded all requirements on mercury from wastewater 
discharges in the region. The mercury permit is unaffected by this Order.   


For purposes of this Order, references to the “discharger” or “permittee” in applicable federal and 
State laws, regulations, plans, or policies are held to be equivalent to references to the Discharger 
herein. 


B. Facility Description.  The Discharger owns and operates a petroleum refinery that processes an 
average crude oil volume of approximately 160,000 barrels per day (bbls/d).  The Discharger 
receives crude oil by tanker or pipelines for the production of gasoline and diesel fuels.  According 
to 40 CFR Part 419.20, the USEPA has classified this facility as a cracking refinery. 


The refinery’s wastewater treatment plant treats wastewater from sour water strippers, the ammonia 
recovery unit, acid plant effluent, cooling tower blowdown, boiler blowdown, cooling tower and 
boiler blowdown from the Foster Wheeler Cogeneration Plant, neutralized demineralizer 
regeneration water (hereinafter the Reject Water) from the water treatment system, the fire water 
system, groundwater from remediation activities; non-hazardous wastewater generated from offsite 
Discharger-owned facilities, the Monsanto Company Catalyst Plant, and cooling tower and boiler 
blowdown from Air Liquide Carbon Dioxide Plant.  Additionally, the wastewater treatment plant 
also treats sanitary wastewater and stormwater from about 710 acres of process areas.  







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Limitations and Discharge Requirements  6 


The Discharger routes process wastewater to a central pump station (i.e., No. 1 pump station).  
From this pump station, process wastewater flows to an API oil water and solids separator that 
consists of a head channel that feeds four concrete channels.  The API Separator uses a chain 
driven system to remove oil and solids.  The Discharger pumps this material to Tanks 699 and 
700 for additional oil and water separation and recovery.  After the API separator, wastewater 
flows by gravity to four Dissolved Nitrogen Flotation (DNF) units where additional oil and 
solids are removed.   


 
From the DNF units, wastewater is routed through an air stripper where a blower forces air 
through a grid of perforated tubes.  The vapors from the air stripper, DNF units, and API 
Separator are incinerated in a thermal oxidizer.  The Discharger pumps wastewater from the Air 
Stripper to Surge Pond No. 1 for biotreatment.  Surge Pond No. 1 is a 14-acre rectangular basin 
that is baffled into six sections where aeration and nutrients are provided.  From Surge Pond 
No. 1, wastewater flows by gravity to Surge Pond No. 2.  Surge Pond No. 2 is an 8-acre 
rectangular basin that is also aerated to ensure aerobic conditions.  The Discharger may pump up 
to 900 gallons per minute of wastewater from Surge Pond No. 2 to the refinery for reuse as 
industrial water.  The remaining wastewater from Surge Pond No. 2 is pumped to the 
Bio-Oxidation Pond (Ox Pond).  The Ox Pond is about 108 acres with an estimated capacity of 
216 million gallons, but typically operates with a volume of around 150 million gallons.  The Ox 
Pond is aerated at the inlet section of the pond to ensure oxygen levels in wastewater are 
adequate.  It passively treats wastewater by providing a retention time of about 30 days. 


 
From the Ox Pond, the Discharger routes wastewater to two clarifiers that operate in parallel.  In 
the clarifiers, the Discharger adds coagulants and flocculants to enhance settling of wastewater 
solids.  Clarifier solids are centrifuged, and disposed of offsite.  The supernatant from the 
centrifuge is routed to Surge Pond No. 1.  From the clarifiers, wastewater flows through a 
toothed weir to two filters (Round and Zimpro) that operate in parallel.  The Round filter is 
multimedia (sand and anthracite) and consists of six chambers, while the Zimpro filter is a six-
celled trickling sand filter.  Both of these filters contain automatic backwash functions that allow 
them to maintain continuous operation.  Backwash water from the filters is routed to Surge Pond 
No. 1 for treatment, and treated wastewater is routed to twelve Granular Activated Carbon 
(GAC) columns that operate in pairs (i.e., lead and lag).  The Discharger uses GAC columns, as 
needed, to ensure treated wastewater is not toxic to aquatic life.  Backwash water from the GAC 
columns is also discharged to Surge Pond No. 1 for further treatment. 


 
After the GAC columns, the Discharger normally routes wastewater to a 26-acre Coke Pond to 
provide additional polishing of treated effluent.  From the Coke Pond, the Discharger routes 
treated wastewater to the Clean Canal.   Alternatively, the Discharger may route GAC column 
effluent directly to the Clean Canal. 


 
The Clean Canal also receives storm water runoff, and neutralized demineralizer reject water from 
the Discharger’s water treatment plant.  The Clean Canal conveys treated wastewater and the other 
streams to a sump containing three pumps that discharge to Suisun Bay through a 27-inch diameter 
outfall.  The outfall, referred to as E-001, terminates with a multi-port diffuser located under the 
Avon Wharf 45 feet below mean lower low water. 


The refinery also has several storm water discharge points to Pacheco Creek, Hastings Slough, and 
Walnut Creek (Discharge Points 003 – 006).     







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Limitations and Discharge Requirements  7 


Attachment B to this Order is a Location Map showing the location of the Golden Eagle Refinery 
within the Region; and Attachment C is a flow schematic of the plant. 


C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implementing regulations adopted by the USEPA, and California Water Code (CWC) Chapter 5.5, 
Division 7, commencing with section 13370.  It shall serve as an NPDES permit for the point source 
discharges identified in Table 2.  This Order also serves as Waste Discharge Requirements (WDRs) 
pursuant to CWC Article 4, Chapter 4, Division 7, commencing with section 13260. 


D. Background and Rationale for Requirements.  The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the application, through 
monitoring and reporting programs, and other available information.  The Fact Sheet 
(Attachment F), which contains background information and rationale for Order requirements, is 
hereby incorporated into this Order and constitutes part of the Findings for this Order. Attachments 
A through E and G are also incorporated into this Order. 


E. California Environmental Quality Act (CEQA).  Pursuant to CWC section 13389, this action to 
adopt an NPDES permit is exempt from the provisions of CEQA. 


F. Technology-Based Effluent Limitations.  CWA section 301(b) and 40 CFR 122.44 require 
permits, at a minimum, to include conditions meeting applicable technology-based requirements 
and any more stringent effluent limitations necessary to meet applicable water quality standards.  
Discharges authorized by this Order must meet technology-based requirements USEPA established 
at 40 CFR 419, Effluent Limitations Guidelines for the Petroleum Refining Point Source Category, 
as well as technology-based requirements established using Best Professional Judgment (BPJ) 
pursuant to 40 CFR 125.3.  A detailed discussion of the development of the technology-based 
effluent limitations in this Order is included in the Fact Sheet.  


G. Water Quality-Based Effluent Limitations.  CWA section 301(b) and 40 CFR 122.44(d) require 
that permits include limitations more stringent than applicable federal technology-based 
requirements when necessary to achieve applicable water quality standards.   


40 CFR 122.44(d)(1)(i) mandates that permits include effluent limitations for all pollutants that are 
or may be discharged at levels that have a reasonable potential to cause or contribute to an 
exceedance of a water quality standard, including numeric and narrative objectives within a 
standard.  Where reasonable potential has been established for a pollutant, but there is no numeric 
objective for the pollutant, water quality-based effluent limitations (WQBELs) must be established 
using (1) USEPA criteria guidance under CWA section 304(a), supplemented where necessary by 
other relevant information; (2) an indicator parameter for the pollutant of concern; or (3) a 
calculated numeric water quality criterion, such as a proposed State criterion or policy interpreting 
the State’s narrative criterion, supplemented with other relevant information, as provided in 
40 CFR 122.44(d)(1)(vi).  


H. Water Quality Control Plans.  The Water Quality Control Plan for the San Francisco Bay Basin 
(Basin Plan) is the Regional Water Board’s master water quality control planning document.  It 
designates beneficial uses and water quality objectives for waters of the State, including surface 
waters and groundwater.  It also includes programs of implementation to achieve water quality 
objectives.  The Basin Plan was adopted by the Regional Water Board and approved by the State 
Water Resources Control Board (State Water Board), USEPA, and the Office of Administrative 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Limitations and Discharge Requirements  8 


Law (OAL), as required.  Beneficial uses described by the Basin Plan and applicable to Suisun Bay 
and Carquinez Strait are listed in Table 5.  Requirements of this Order implement the Basin Plan. 


 Table 5. Beneficial Uses of Receiving Waters 
Discharge Point Receiving Water Name Beneficial Uses  


001, 003, 004 and 005-
T2NW, 005-T2S-A, 005-
T2S-B, 005-T2S-C, 005-
T2SW, 005-T4NW, 005-
T4SW, 006  [1] 


Suisun Bay Ocean, Commercial and Sport Fishing (COMM) 
Industrial Process Supply (PRO) 
Estuarine Habitat (EST)  
Industrial Service Supply (IND) 
Fish Migration (MIGR) 
Navigation (NAV) 
Preservation of Rare and Endangered Species (RARE) 
Water Contact Recreation (REC1) 
Non-Contact Water Recreation (REC2) 
Wildlife Habitat (WILD) 
Fish Spawning (SPWN) 


005-AS Carquinez Strait Ocean, Commercial and Sport Fishing (COMM) 
Estuarine Habitat (EST)  
Industrial Service Supply (IND) 
Fish Migration (MIGR) 
Navigation (NAV) 
Preservation of Rare and Endangered Species (RARE) 
Water Contact Recreation (REC1) 
[...]
A. Influent Monitoring ...............................................................................................................F-34 
B. Effluent Monitoring...............................................................................................................F-35 
C. Whole Effluent Toxicity Testing Requirements ...................................................................F-35 
D. Receiving Water Monitoring.................................................................................................F-35 


VII. Rationale for Provisions................................................................................................................F-36 
A. Standard Provisions (Provision VI.A)...................................................................................F-36 
B. Monitoring and Reporting Requirements (Provision VI.B)..................................................F-36 
C. Special Provisions (Provision VI.C) .....................................................................................F-36 


1. Reopener Provisions........................................................................................................F-36 
2. Special Studies and Additional Monitoring ....................................................................F-36 
3. Best Management Practices and Pollution Minimization Program.................................F-37 
4. Other Special Provisions .................................................................................................F-37 


VIII. Public Participation.......................................................................................................................F-37 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Attachment F – Fact Sheet   F-2 


A. Notification of Interested Parties...........................................................................................F-38 
B. Written Comments ................................................................................................................F-38 
C. Public Hearing.......................................................................................................................F-38 
D. Waste Discharge Requirements Petitions..............................................................................F-38 
E. Information and Copying ......................................................................................................F-39 
F. Register of Interested Persons ...............................................................................................F-39 
G. Additional Information..........................................................................................................F-39 


 
 


List of Tables 


Table F-1. Facility Information ............................................................................................................F-3 
Table F-2. Outfall Location ..................................................................................................................F-6 
Table F-3a. Summary of Previous Effluent Limitations and Monitoring Data,  


Discharge Point 001 ...........................................................................................................F-7 
Table F-3b. Summary of Previous Effluent Limitations and Monitoring Data for Toxic Pollutants, 


Discharge Point 001 ...........................................................................................................F-7 
Table F-4. Previous Storm Water Effluent Limitations .......................................................................F-8 
Table F-5. Storm Water Quality ...........................................................................................................F-8 
Table F-6. Numeric Effluent Exceedances...........................................................................................F-9 
Table F-7. Beneficial Uses .................................................................................................................F-14 
Table F-8. Translators for Copper and Nickel for Deepwater Discharges North of Dumbarton 


Bridge ...............................................................................................................................F-16 
Table F-9. Summary of RPA Results .................................................................................................F-18 
Table F-10. Effluent Limit Calculations...............................................................................................F-28 
 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Attachment F – Fact Sheet   F-3 


ATTACHMENT F – FACT SHEET 


As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 


This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California.  Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger.  All 
other sections or subsections of this Order apply fully to this Discharger. 


I. PERMIT INFORMATION 


The following table summarizes administrative information related to the Tesoro Golden Eagle 
Refinery. 


 Table F-1. Facility Information 
WDID 2 071048001 
Discharger Tesoro Refining and Marketing Company 
Name of Facility Tesoro Golden Eagle Refinery 


150 Solano Way 
Martinez, CA 94553 Facility Address 
Contra Costa County 


Facility Contact, Title, Phone Peter Carroll, Environmental Engineer, (925) 335-3497 
Authorized Person to Sign and 
Submit Reports 


William Bodnar, Vice President and Golden Eagle Refinery Manger 


Mailing Address 150 Solano Way, Martinez, CA 94553 
Billing Address Same as Mailing Address  
Type of Facility Petroleum Refinery 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program NA 
Reclamation Requirements N 
Mercury Discharge Requirements Yes, under Order No. R2-2007-0077 
Facility Hydraulic Capacity 18.52 million gallons per day (MGD) 
Average Facility Flow (2004-2009) 4.1 MGD 
Watershed Suisun Basin 
Receiving Water Suisun Bay, Carquinez Strait 
Receiving Water Type Estuarine 


 
 


A. The Tesoro Refining and Marketing Company (hereinafter Discharger) is the owner and operator of 
the Tesoro Golden Eagle Refinery. 


For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Attachment F – Fact Sheet   F-4 


B. The Discharger discharges treated wastewater and storm water runoff into Suisun Bay and 
Carquinez Strait, waters of the State and United States, and is currently regulated by National 
Pollutant Discharge Elimination System (NPDES) Permit No. CA0004961 through Order No. 
R2-2005-0041 (hereinafter previous permit), which was adopted on September 21, 2005.  Order No. 
R2-2005-0041 was amended by Order No. R2-2010-0056 that implemented site specific objectives 
for cyanide, and by Order No. R2-2010-0057 that amended requirements for selenium. The 
Discharger’s discharge is also currently regulated by Order No. R2-2007-0077 (NPDES Permit 
CA0038849) that superseded all requirements on mercury from wastewater discharges in the region. 
The mercury permit is unaffected by this Order.  The Discharger filed a Report of Waste Discharge 
and submitted an application for reissuance of its Waste Discharge Requirements (WDRs) and 
NPDES permit on March 1, 2010.  


II. FACILITY DESCRIPTION 


A. Description of Wastewater Treatment or Controls 


The Discharger owns and operates a petroleum refinery that processes an average crude oil volume 
of approximately 160,000 barrels per day (bbls/d).  The Discharger receives crude oil by tanker or 
pipelines for the production of unleaded gasoline and diesel fuels.  According to 40 CFR Part 
419.20, the U.S. Environmental Protection Agency (USEPA) has classified this facility as a 
cracking refinery.  The average discharge flow rate as of 2009 was 4.1 MGD; the hydraulic capacity 
of the treatment plant is approximately 18.5 MGD.  


The refinery’s wastewater treatment plant treats wastewater from sour water strippers, the ammonia 
recovery unit, acid plant effluent, cooling tower blowdown, boiler blowdown, cooling tower and 
boiler blowdown from the Foster Wheeler Cogeneration Plant, neutralized demineralizer 
regeneration water (hereinafter the Reject Water) from the water treatment system, the fire water 
system, groundwater from remediation activities; non-hazardous wastewater generated from offsite 
Discharger-owned facilities, the Monsanto Company Catalyst Plant, and cooling tower and boiler 
blowdown from Air Liquide Carbon Dioxide Plant.  Additionally, the wastewater treatment plant 
also treats sanitary wastewater and stormwater from about 710 acres of process areas.  


The Discharger routes process wastewater to a central pump station (i.e., No. 1 pump station).  
From this pump station, process wastewater flows to an API oil water and solids separator that 
consists of a head channel that feeds four concrete channels.  The API Separator uses a chain 
driven system to remove oil and solids.  The Discharger pumps this material to Tanks 699 and 
700 for additional oil and water separation and recovery.  After the API separator, wastewater 
flows by gravity to four Dissolved Nitrogen Flotation (DNF) units where additional oil and 
solids are removed.   


 
From the DNF units, wastewater is routed through an air stripper where a blower forces air 
through a grid of perforated tubes.  The vapors from the air stripper, DNF units, and API 
Separator are incinerated in a thermal oxidizer.  The Discharger pumps wastewater from the Air 
Stripper to Surge Pond No. 1 for biotreatment.  Surge Pond No. 1 is a 14-acre rectangular basin 
that is baffled into six sections where aeration and nutrients are provided.  From Surge Pond 
No. 1, wastewater flows by gravity to Surge Pond No. 2.  Surge Pond No. 2 is an 8-acre 
rectangular basin that is also aerated to ensure aerobic conditions.  The Discharger may pump up 
to 900 gallons per minute of wastewater from Surge Pond No. 2 to the refinery for reuse as 
industrial water.  The remaining wastewater from Surge Pond No. 2 is pumped to the 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Attachment F – Fact Sheet   F-5 


Bio-Oxidation Pond (Ox Pond).  The Ox Pond is about 108 acres with an estimated capacity of 
216 million gallons, but typically operates with a volume of around 150 million gallons.  The Ox 
Pond is aerated at the inlet section of the pond to ensure oxygen levels in wastewater are 
adequate.  It passively treats wastewater by providing a retention time of about 30 days. 


 
From the Ox Pond, the Discharger routes wastewater to two clarifiers that operate in parallel.  In 
the clarifiers, the Discharger adds coagulants and flocculants to enhance settling of wastewater 
solids.  Clarifier solids are centrifuged, and disposed of offsite.  The supernatant from the 
centrifuge is routed to Surge Pond No. 1.  From the clarifiers, wastewater flows through a 
toothed weir to two filters (Round and Zimpro) that operate in parallel.  The Round filter is 
multimedia (sand and anthracite) and consists of six chambers, while the Zimpro filter is a six-
celled trickling sand filter.  Both of these filters contain automatic backwash functions that allow 
them to maintain continuous operation.  Backwash water from the filters is routed to Surge Pond 
No. 1 for treatment, and treated wastewater is routed to twelve Granular Activated Carbon 
(GAC) columns that operate in pairs (i.e., lead and lag).  The Discharger uses GAC columns, as 
needed, to ensure treated wastewater is not toxic to aquatic life.  Backwash water from the GAC 
columns is also discharged to Surge Pond No. 1 for further treatment. 


 
After the GAC columns, the Discharger normally routes wastewater to a 26-acre Coke Pond to 
provide additional polishing of treated effluent.  From the Coke Pond, the Discharger routes 
treated wastewater to the Clean Canal.   Alternatively, the Discharger may route GAC column 
effluent directly to the Clean Canal. 


 
The Clean Canal also receives storm water runoff, and neutralized demineralizer reject water from 
the Discharger’s water treatment plant.  The Clean Canal conveys treated wastewater and the other 
streams to a sump containing three pumps that discharge to Suisun Bay through a 27-inch diameter 
outfall.  The outfall, referred to as E-001, terminates with a multi-port diffuser located under the 
Avon Wharf 45 feet below mean lower low water. 


The refinery also has several storm water discharge points (Discharge Points 003 – 006), as 
described in Table F-2.   


Most of the storm water at the refinery is routed to the refinery’s wastewater treatment plant for 
treatment and discharge via Discharge Point 001.     


B. Discharge Points and Receiving Waters 


The locations of the Tesoro Golden Eagle Refinery Discharge Points 001 – 006, and the 
corresponding receiving waters, are shown in Table F-2 below. 







TESORO REFINING & MARKETING COMPANY ORDER NO. R2-2010-XXXX 
 NPDES NO. CA0004961 


Attachment F – Fact Sheet   F-6 


Table F-2. Outfall Location 
 


Discharge 
Point Effluent Description Discharge Point 


Latitude 
Discharge Point 


Longitude Receiving Water 


001 Treated refinery process wastewater and 
storm water 


38º, 02’, 54” N 122º, 05’, 22” W Suisun Bay 


003 Storm water from about 76 acres in the 
southwestern portions of the Tract 4 tank 
farm. 


38º, 00’, 44” N 122º, 03’, 55” W Walnut Creek 


004 Storm water from about 198 acres 
including the southeast portion of the 
Tract 4 tank farm and all of the Tract 6 
tank farm, and offsite facilities. 


38º, 01’, 21” N 122º, 03’, 30” W Hastings Slough 


005-T2NW Storm water from small areas near a 
stairway leading down to a non-operating 
saltwater pump station on the creek side 
of the slope. 


38⁰ 01' 48.73"N 
 


122⁰ 04' 31.29"W 
 


Pacheco Slough 


005-T2S-A Storm water from small areas near the 
channel drain along the north side of a 
fence at a used equipment reclamation 
area before Gate 15 south of the Foster 
Wheeler area. 


38⁰ 01' 8.92"N 
 


122⁰ 04' 01.05"W 
 


Pacheco Slough 


005-T2S-B Storm water from small areas near the 
fence line immediately north of the 
railroad tracks.  This area is at the 
extreme south end of Tract 2. 


38⁰ 01' 09.52"N 
 


122⁰ 04' 02.96"W 
 


Pacheco Slough 


005-T2S-C Storm water from small areas across the 
road west of the Foster-Wheeler yard 
(three tall gray tanks) where runoff form 
the asphalt perimeter drainage channels 
run under the road towards the creek. 


38⁰ 01' 12.75"N 
 


122⁰ 04' 05.76"W 
 


Pacheco Slough 


005-T2SW Storm water from small areas near the 
“D” Street firehouse, against the fence.  
This area includes paved areas around the 
auto shop, and the western side of the 
Purchasing and Storehouse. 


 38⁰ 01' 20.39"N 
 


122⁰ 04' 09.53"W 
 


Pacheco Slough 


005-T4NW Storm water from small areas at the 
easternmost culvert that conveys runoff 
from this area under the road to the west. 


38⁰ 01' 04.58"N 
 


122⁰ 04' 03.06"W 
 


Pacheco Slough 


005-T4SW Storm water from small areas near the 
outlet of the pipe that drains the 
impoundment.  The pipe has a locked 
valve on it and is required to be sampled 
when there is a discharge from the 
impoundment. 


38⁰ 00' 15.25"N 
 


122⁰ 03' 29.78"W 
 


Pacheco Slough 


005-AS Storm water from small areas near the 
culvert in the northwestern part of the 
area. 


38⁰ 01' 32.15"N 
 


122⁰ 07' 18.85"W 
 


Unnamed slough 
to Carquinez 